
Water Safety Plan 

Organize  
Team

System

A Manual for Pilot Study Areas of Hyderabad

• Source Evaluation
System

Assessment

• Validation
• WSP Verification

• Treatment Efficiency
• Hazard &  Risk in Distribution

• Control Measures
Monitoring

Management
Plans

WSP

• WSP Verification

Documentation & Records

Supporting Programmes

Continual Improvements

Review and Audits

United States Environmental Protection Agency

World Health Organization

Hyderabad Metropolitan Water Supply & Sewerage Board

National Environmental Engineering Research Institute

November, 2009

National Environmental Engineering Research Institute



Water Safety Plan 

A Manual for Pilot Study 
Areas of Hyderabad
[...]
other side. The important reserve forests are Markapur, Nandikotkur, Amrabad and 

Nidgul reserve forests. These reserve forests are devoid of any permanent human 

settlements. But occasional migration of people is noticed for fishing and cattle grazing. 

There is no agricultural activity. The run-off generated from these forests does not 



Chapter 3: System Assessment

  3.6  

contain any urban/domestic run-off or agricultural run-off or industrial wastewater. The 

reservoir thus has pristine water quality.

There are two tributaries of Krishna river i.e. Dindi river joining between Srisailam 

dam and Nagarjunasagar at 35 km upstream of Nagarjunasagar dam and Peddavagu 

joining Nagarjunasagar through Pendlipakala reservoir near Devarakonda. Both these 

tributaries also do not add significant pollutants through direct or indirect discharges. 

3.2.2 Water Quality at Reservoir 

There are no direct flows into the reservoir through Krishna river from urban run-

off, agricultural run-off, domestic or industrial wastewater discharges. The Dindi river 

downstream of Dindi reservoir passes through Cherukupalli and Nidgul reserved forests. 

The surplus flows of Dindi reservoir passes through Cherukupalli and Nidgul reserved 

forests before reaching Krishna river.  

Fifteen small scale and thirteen medium and large scale industries located in the 

Mahaboobnagar district lie within the Dindi catchment area. Many of the industries are 

not water polluting and the water demand for these industries are very meager. There is 

no direct discharge of the wastewaters into Dindi river. Even if traces of organic 

pollutants, pesticides and fertilizers reach the Dindi river, adequate dilution and natural 

decay has resulted in negligible concentrations in reservoir water. 

As of date there is no reported adverse effect of the said pollution on stream 

quality in terms of other parameters of mineral constituents or physical parameters and 

hence not critical from pollution point of view. 

Water quality of river Krishna at off-take point in the foreshore of Nagarjunasagar 

near Sunkishala for the period of one year in 1995-96 has been monitored by NEERI. 

The summary data (range values) on the physico-chemical and bacteriological quality of 

raw water is presented in Table 3.2 and are discussed below. 

The turbidity, which is one of the important parameters in the design of water 

treatment systems, has been uniformly low with a maximum of 12 NTU. Most of the 

other physico-chemical parameters such as TDS,  alkalinity,  hardness etc. do not show  



Chapter 3: System Assessment

  3.7  

Table 3.2 : Physico-chemical and Bacteriological Quality of River Krishna  
                                       (October 1995 – November 1996)

S.No Parameter Sunkishala (surface) 
Range Values 

              Physico-chemical 
1. Temperature ( C) 26-31 
2. Turbidity (NTU) 0.5-2.0 
3. Total Dissolved Solids (mg/L) 180-288 
4. pH 8.3-8.8 
5. Total Alkalinity (mg/L, CaCO3 ) 76-124 
6. Total Hardness (mg/L, CaCO3 )  90-122 
7. Calcium (mg/L, Ca) 21.6-32 
8. Magnesium (mg/L, Mg) 4.4-12.6 
9. Chlorides (mg/L, Cl) 27-49 
10. Sulphates (mg/L, SO4) 28-60 
11. Fluorides (mg/L, F) 0-0.4 
12. Cyanide (mg/L, CN) ND 
13. Sodium (mg/L, Na) 33-60 
14. Potassium (mg/L, K) 2-3 

              Nutrients & Organics 
15. Nitrite Nitrogen (mg/L, N) ND 
16. Nitrate Nitrogen (mg/L, N) 0.05-2.5 
17. Ammonia Nitrogen (mg/L, N) ND 
18. Total Kjeldahl Nitrogen (mg/L, N) 0-1.4 
19. Total Phosphate (mg/L, P)  0-0.4 
20. Ortho Phosphate (mg/L, P) ND 
21. Dissolved Oxygen (mg/L) 6.4-8.7 
22 Biochemical Oxygen Demand (mg/L) 1-2 
23. Chemical Oxygen Demand (mg/L) 4-16 
24. Mineral Oil (mg/L) ND 
25. Phenolic Compounds ( g /L,C6H5OH) 0-0.3 
26. Anionic Detergents ( mg/L, MBAS) 0.004-0.03 
27. Pesticides ( g /L)  0-0.17 

              Biological  
28. Total Coliforms (CFU/100mL) 0-9 
29. Faecal Coliforms (CFU/100mL)  0 

              Metals  
30. Iron (mg/L as Fe)  0.01-0.3 
31. Manganese (mg/L as Mn) 0-0.03 
32. Copper (mg/L as Cu) 0-0.02 
33. Zinc (mg/L as Zn) 0-0.07 
34. Arsenic (mg/L as As) 0-0.002 
35. Chromium (mg/L as Cr) 0-0.04 
36. Lead (mg/L as Pb) 0-0.1 
37. Mercury (mg/L as Hg) ND 

   –  mg/L as Sodium Lauryl Sulphate    ND    –  Not Detectable    CFU  –  Colony Forming Unit  

        Source : NEERI Report, 1997 



Chapter 3: System Assessment

  3.8  

seasonal variation and are well within the permissible limit stipulated by CPCB (Table 
3.3).

The CPCB standard for pH of raw water is 6.5 - 8.5. The pH of Krishna river 

water at intake point varied from 8.3 to 8.8. The higher pH values at Sunkishala of 

Nagarjunasagar water can be attributed to the geological formations or photosynthetic 

activity. Higher pH values can have adverse effect on coagulation and chlorination.  

As for nutrients, a maximum of 2.5 mg/L nitrate as N was observed while the 

ammonia nitrogen was below detectable limits. The total phosphate concentration was in 

the range of BDL to 0.4 mg/L as P.  

The algal population in the water samples ranged from 475 to 19,550 no.s/mL 

during the various seasons. The chlorophyll-a content in the surface water samples at 

the off take point varied from 1.8-24.3 g/L. In keeping with the significant algal 

concentration in the raw water at the intake point, it is necessary to resort to pre-

chlorination so as to minimize the potential problem in treatment due to algae. Such a 

provision for pre-chlorination should be made at the raw water inlet of the treatment plant 

to ensure adequate contact time for chlorine. 

The level of organic pollution as indicated by the BOD5 at 20 C values was varied 

from 1-2 mg/L thus conforming to the CPCB Standards for raw water source for drinking 

water with conventional treatment followed by disinfection (Table 3.3). The concentration 

of heavy metals such as arsenic, chromium, zinc and lead complied with CPCB 

standards. None of the samples tested indicated a pesticide concentration of more than 

0.17 g/L in raw water. Bacteriologically, the Nagarjunasagar water is fairly clean as 

indicated by the low coliforms concentration (0 - 9 CFU/100 mL). 

  As raw water turbidity at the proposed intake point has been uniformly low, it is 

recommended to explore the possibility of recycling the spent backwash water from the 

rapid sand filters to the intake point at uniform regulated rate. The recycling of the spent 

backwash water would promote better coagulation of incoming raw water by providing 

necessary nuclei in flocculation. This recycling would also lead to reuse and savings in 

raw water. The alum sludge with the entrapped algal particles from the clarifier should be 

disposed of separately. 



Chapter 3: System Assessment

  3.9  

Table 3.3  :  Classification of inland surface water  

S.No. Characteristics A@  B@ C@ D@ E@    

1. Dissolved oxygen , mg/l, min 6 5 4 4 - 
2. Biochemical oxygen demand,  

mg/l , max 
2 3 3 - - 

3. Total coliform organisms , 
*MPN 100 ml , max  

50 500 5000 - - 

4. Total dissolved solids , mg/l , 
max

500 - 1500 - 2100 

5. Chlorides (as Cl) , mg/l , max 250 - 600 - 600 
6. Colour , Hazen units, max 10 300 300 - - 
7. Sodium absorption ratio, max - - - - 26 
8. Boron (as B) \ , mg/l , max - - - - 2 
9. Sulphates (as SO4), mg/l , max 400 - 400 - 1000 
10. Nitrates (NO3), mg/l , max 20 - 50 - - 
11. Free ammonia (as N), mg/l, 

max
- - - 1.2 - 

12. Conductivity at 25 OC , 
micromhos/,cm, max 

- - - 1.0 2.25 

13. pH value 6.5-8.5 6.5-8.5 6.5-8.5 6.5-8.5 6.0-8.0 
14. Arsenic (as As),  mg/l, max  0.05 0.2 0.2 - - 
15. Iron (as Fe), mg/l, max 0.3 - 50 - - 
16. Fluorides (as F),  mg/l, max 1.5 1.5 1.5 - - 
17. Lead (as Pb),  mg/l, max 0.1 - 0.1 - - 
18. Copper (as Cu) , mg/l , max  1.5 - 1.5 - - 
19. Zinc (as Zn),  mg/l , max  15 - 15 - - 
* If the coliform count is found to be more then the prescribed tolerance limits , the 

criteria for coliforms shall be satisfied if not more than 20 percent  of samples 
show more than the tolerance limits specified , and not more than 5 percent of 
samples show values more than 4 times the tolerance limits .  Further , the feacal 
coliform should not be more than 20 percent of the coliform .   

 Source : Indian Standards (IS: 229 -1982).  

@ A - Drinking water source without conventional treatment but after disinfection  
 B - Outdoor bathing (organised) 
 C - Drinking water source with conventional treatment followed by disinfection 
 D - Propagation of wildlife , fisheries  
 E - Irrigation , industrial cooling , controlled waste disposal   



Chapter 3: System Assessment

  3.10  

3.2.3 Kodandapur Water Treatment Plant 

Raw water pumped from Nagarjunasagar is stored in Akkampally balancing 

reservoir (1.5 TMC) over a static head of 80 m. From this reservoir, water is drawn by 

gravity through open irrigation canal. Raw water is received in the raw water reservoir (9 

ML) from canal to the treatment plant by gravity. This storage reservoir will allow 

uninterrupted water supply to treatment plant.  

The water treatment plant at Kodandapur was constructed in the year 2003 to 

meet drinking water requirement of the Hyderabad city with Nagarjunasagar reservoir as 

a source of raw water. There are two treatment plants each 410 mld capacity (phase I 

and phase II) of which the phase I (stage I) is assessed for its performance. The plant is 

located 116 km away from the city of Hyderabad on Nagarjunasagar road has a capacity 

of 410 mld and owned by HMWS&SB. The operation and maintenance of the treatment 

plant is carried out through outsourcing. The treatment scheme comprises pre-

chlorination, chemical addition downstream of the venturi flume in the raw water 

channel, flash mixing, flocculation and sedimentation in clariflocculators, rapid gravity 

filtration and post-chlorination. Provision has been made to bypass the raw water flow 

directly to stilling chamber.  

For the aeration of raw water air blowers are provided at the raw water reservoir. 

A flow meter is installed in the venturi flume channel for raw water flow measurements. 

Alum is used for coagulation and chlorine gas is used for disinfection. The wastewater 

generated during backwashing of filters is received in tanks through an open channel 

provided with flat bottom venturi flume for measuring the flow of wastewater to the tanks. 

The backwash water after plain sedimentation, supernatant water is pumped to raw 

water channel for the recycling. The recycling of the spent backwash water would 

promote better coagulation of incoming raw water by providing necessary nuclei in 

flocculation. The schematic flow sheet is shown in Figure 3.1 and the plant summary 

data is presented in Table 3.4. Flow diagram for Krishna drinking water supply for phase 

I showing Nagarjunasagar reservoir, Akkampally as a balancing reservoir as source , 

clear water pumping stations , Gunagal master balancing reservoir and gravity mains to 

the city is shown in Figure 3.2. The online turbidity meters for raw, settled and filtered 

water are installed for monitoring the turbidity. Online pH meters are also installed for 

monitoring the pH of raw and filtered water. 



 
 

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
  C

ha
pt

er
 3

: S
ys

te
m

 A
ss

es
sm

en
t

3-
11

Fi
gu

re
  3

.1
  :

  S
ch

em
at

ic
 F

lo
w

 S
he

et
  o

f K
od

an
da

pu
r W

at
er

 T
re

at
m

en
t P

la
nt

 

A
M

R
P

 : 
A

 M
ad

ha
va

 R
ed

dy
 P

ro
je

ct
 



Chapter 3: System Assessment

  3.12  

Table 3.4 : Plant Summary Data (phase I) - Kodandapur WTP 
Name  and  location : 410 mld Water treatment plant at Kodandapur ,Hyderabad 
Distance from city : 116 Km 
Year  of construction :    2003 
Design capacity : 410 mld 
O &  M  Agency :   M/s  Geo  miller and co. ; New Delhi through HMWSSB 
Raw  water  source :   Akkampally Balancing Reservoir 
Treatment  flow sheet :  Conventional 
Engineering 
Raw  water   pumping : By gravity 
Rising  main  diameter : Open Canal 
Raw water  reservoir : 1 No ., two compartments each 48.4 m × 31m × 3  m;: 9000 m3

Raw  water  flow  measurement : Venturi flume, flow indicator range  0-11,500 m3//hr
:  Flow meter range : 0- 12,000 m3/hr 

Pre-chlorination : Cl2  gas 
Pre-treatment 
Coagulation 
Aeration : Aeration through blowers 
Stilling  chamber 1No: 9.45 m × 9.45 m × 1.95 m SWD 
-Chemicals used : Alum 
-Type  of mixing : Mechanical, flash mixer, speed ,1460 RPM, 15-HP 
-Mixing  Details 2 No: 4.45 m dia  × 4.45 m × 4.45 m (SWD) with 60 seconds 

detention time 
Flocculation 
-Method/Type of unit : Mechanical 
-No. &  Dimensions :  4 Nos ; 21 m dia ; 3.75 m  SWD 
-Detention  time :  30 minutes 
Sedimentation         

- Type of unit (s) : Circular 
- No.& size of unit (s) : 4 Nos; 30.60 m × 3.75 m SWD 

-Surface overflow rate : 36 m3/m2/day 
-Detention  Time : 2.5 hrs 
Filtration 
-Type of unit (s) : Rapid sand filters  (Declining rate) 
-No. & size of unit (s) : 20 Nos ; 4.10 m ×10.60 m each section ( Area : 86.9 m2 each 

section) 
-Rate  of  filtration : 6 m3/m2/hr 
-Filter  media : Sand 
 Sand  size 
 Depth of sand 

: ES :0.7 mm ; U.C : 1.4 
:600 mm depth 

-Backwash arrangements : 
 Method : Air and water 
 Wash water tank capacity : 325 m3

Filter backwash recovery tank 
 No. and  size : 2 Nos ;16 m dia × 2.5 m SWD 

Disinfection 
- Chemicals  used : Cl2 gas
- Type  of feed : vacuum operated 

-Chlorinator Details : capacity : 60 kg/hr (Pre-chlorination) 
                  20 kg/hr (post –chlorination) 
 Average Cl2 dose : 35 kg/hr(pre- chlorination) 
 Average Cl2 dose : 18 kg/hr (post –chlorination) 

Clear  Water  Pumping 
-Pump  details :8 w + 4s ; 1910 Hp centrifugal 
Clear or Treated  water reservoir 
capacity 

: 8 ML with  2 compartments 

Turbidity and PH monitoring : Provided online turbidity meter (Raw, clarified and filtered water,  
   and PH meter (Raw & filtered water) 



Chapter 3: System Assessment

  3.13  
Figure 3.2:  Flow diagram for Akkampally Balancing Reservoir as Source 



Chapter 3: System Assessment

  3.14  

3.2.4 Monitoring Parameters and Frequency 

At present raw, settled and clear water samples ( stage II) are tested 4 hourly 

daily at 8, 12, 16 and 20 hrs for turbidity, pH and residual chlorine by O&M agency.  

Samples are also tested weekly for coliforms, TSS, Total alkalinity for raw and clear 

water. The average analytical results (ranges) for the years 2006 & 2007 are presented 

below. 

Year Parameters Raw Water Settled Water Clear water
2006 Turbidity ( NTU) 2.2 – 6.4 1.2 - 5.2 0.5 – 0.7 

 pH 8.1 - 8.7 7.8 - 8.3 7.3 - 7.9 
Residual Chlorine(PPM) - 1.0 -1.3 1.9 – 2.0 
Coliform (CFU/100ml) 219 -1462 - NIL 

2007 Turbidity ( NTU) 2.3 - 3.6 1.7 - 2.5 0.6 - 0.8 
 pH 8.2 - 8.6 8.0 - 8.4 7.8 - 8.1 
Residual Chlorine (PPM) - 1.0 1.4 -1.9 
Coliform (CFU/100ml) 240 - 396 - NIL 

3.2.5 Plant Performance Summary (October 2007) 

The Kodandapur water treatment plant (Phase I) with a design capacity of 205 

mld (Phase I - stage II) was evaluated for its performance under WSP programme by 

NEERI. Physico-chemical quality parameters for raw, settled and finished water from 

Kodandapur (Table 3.5) are within the limits recommended by CPHEEO (Table 3.6).

 Plant inflow is of vital importance for effective operation and control of various 
units, it ranged from 180-268 mld and is marginally overloaded as per design 
capacity. 

 Raw water pH is high (8.3 to 8.8), it is necessary to adjust pH to the optimum 
range of 6.8 - 7.8 with acid or addition of excess coagulant for effective 
coagulation and chlorination. 

 Dissolved Oxygen in aeration chamber ranged between 7.6 and 8.3 mg/L 



Chapter 3: System Assessment

  3.15  

Table 3.5 :  Physico-chemical and Bacteriological Quality of Raw, Settled  
                and Finished Waters at Kodandapur Water Treatment Plant 

S.No. Parameter 
Raw water   

(mg/L) 
Settled 
(mg/L) 

Clear Water 
 Reservoir (mg/L) 

1.  pH 8.5 8.3 8.1 

2.  Conductivity ( mhos/cm) 350 340 335 

3.  Turbidity (NTU) 2 0.9 0.8 

4.  Total Alkalinity as CaCO3 120 115 116 

5.  Total Hardness as CaCO3 116 114 108 

6.  Chlorides as Cl 40 42 38 

7.  Nitrates as NO3 0.5 0.8 0.5 

8.  Sulphates as SO4 33 36 37 

9.  Sodium as Na 27 27 28 

10.  Potassium as K 3.3 3.5 3.5 

11.  Fluorides as F 0.1 0.1 0.1 

12.  Total Phosphates 0.1 BDL BDL 

13.  Total Dissolved Solids 210 204 201 

14.  Total Colifiorms (CFU/100ml) TMC 9  0 

15.  Faecal Coliforms (CFU/100ml) 0 0 0 
Note: All values are expressed in mg/L, except pH and Conductivity 

BDL :   Below detectable limit
TMC: Too Many to Count



Chapter 3: System Assessment

  3.16  

Table 3.6 : Recommended Guidelines for Physical and Chemical 
Parameters of Drinking Water 

           (CPHEEO, Ministry of Urban Development, Govt. of India) 
I) Physical and Chemical Standards :     

Sl. 
No. 

Characteristics *Acceptable **Cause for 
Rejection 

1. Turbidity (NTU)                 1.0 10 

2. Colour (Units on platinum cobalt scale) 5.0 25 

3. Taste and Odour Unobjectionable  Objectionable  

4. pH 7.0 to 8.5 6.5 to 9.2 

5. Total dissolved solids (mg/L) 500 2000 

6. Total hardness as CaCO3 (mg/L) 200 600 

7. Chlorides as Cl (mg/L) 200 1000 

8. Sulphates as SO4 (mg/L) 200 400 

9. Fluorides as F (mg/L) 1.0 1.5 

10. Nitrates as NO3 (mg/L) 45 45 

11. Calcium as Ca (mg/L) 75 200 

12. Magnesium as Mg (mg/L) 30# 150 

13. Iron as Fe (mg/L) 0.1 1.0 

14. Manganese as Mn (mg/L) 0.05 0.5 

15. Copper as Cu (mg/L) 0.05 1.5 

16 Aluminium asAl(mg/L) 0.03 0.2 

17 Alkalinity (mg/L) 200 600 

18 Residual chlorine (mg/L) 0.2 More than 1.0 

19 Zinc as Zn (mg/L) 5.0 15.0 

20 Phenolic compounds as Phenol (mg/L) 0.001 0.002 

21 Anionic detergents as MBAS (mg/L) 0.2 1.0 

22 Mineral Oil (mg/L) 0.01 0.03 
Toxic Materials

23 Arsenic as As (mg/L) 0.01 0.05 

24 Cadmium as Cd (mg/L) 0.01 0.01 

25 Chromium as Hexavalent Cr (mg/L) 0.05 0.05 



Chapter 3: System Assessment

  3.17  

Sl. 
No. 

Characteristics *Acceptable **Cause for 
Rejection 

26 Cyanides as CN (mg/L) 0.05 0.05 

27 Lead as Pb (mg/L) 0.05 0.05 

28 Selenium as Se (mg/L) 0.01 0.01 

29 Mercury as Hg (mg/L) 0.001 0.001 

30 Polynuclear aromatic hydrocarbons  
(PAH) ( g/L) 

0.2 0.2 

Radio Activity+

31 Gross Alpha activity (Bq/L) 0.1 0.1 

32 Gross Beta activity (Bq/L) 1.0 1.0 

Notes : 

1.* The figures indicated under the column “Acceptable” are the limits upto which the water is 
generally acceptable to the consumers. 

2.** Figures in excess of those mentioned under “Acceptable” render the water not 
acceptable, but still may be tolerated in the absence of alternative and better source but 
upto the limits indicated under column “Cause for Rejection” above which the sources will 
have to be rejected. 

3.# If there are 250 mg/L of sulphates, magnesium content can be increased to a maximum 
of 125 mg/L with the reduction of sulphates at the rate of 1 unit per every 2.5 units of 
sulphates. 

4.+ It is possible that some mine and spring waters may exceed these radio activity limits and 
in such cases it is necessary to analyse the individual radionuclides in order to assess 
the acceptability or otherwise for public consumption.  



Chapter 3: System Assessment

  3.18  

II)  Bacteriological Quality of Drinking Water a

Organisms Guideline Value  

All water intended for drinking 

E. coli or thermotolerant coliform 
bacteria b

Must not be detectable in any 100 ml sample 

Treated water entering the distribution system 

E. coli or thermotolerant coliform 
bacteria b

Must not be detectable in any 100 ml sample

Total coliform bacteria Must not be detectable in any 100 ml sample

Treated water in the distribution system

E. coli or thermotolerant coliform 
bacteria b

Must not be detectable in any 100 ml sample 

Total coliform bacteria Must not be detectable in any 100 ml sample. In 
case of large supplies, where sufficient samples 